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g HIFEHLBE HIELS INR21700-30SG 3. 6V 3000mAh
504 AR Chinese
Name of Sample £ /
English
YR 1120040536
Sample No.
EXR V1 VLR R NG H A PR 2 5]
Consignor /
A FRA TLA A 4 PR A A
Manufacturer s/
ik BERE CoTfaffyam gy R mERdET )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests &nd Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
KR A BaE (kT ?ﬁ%x&mﬁuﬁ% WICFARHEF )
ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Cr1ter1a ST/SG/AC 10/11/Rev. 6 Amend. 1
Section 38.3 :
= B
A’*‘*r"“ M S8, Emﬂmﬁ%ﬁ
ppearance Green Cylinder plastics film shell
H ot B - 2020-04-29 HrAlAeiE B zozo—o5~02 ~ 2020-05-29
Accepted Date i Test Date
A B R AR s FR ik ; ok ; Ah SRR ?ﬁiﬁ ?ﬁ‘rEJﬁSIEE
= Altitude simulation, Thermal test;Vibration, Shock, External short
Test ltems ‘circuit, Impact, Forced discharge
SR, ERERTEEE Tk s aE i LECFDARHE T )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3#7HEEEK .
4 |The sample has passed the test items of UNTTE mhendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tes /AC. 10/11/Rev. 6
Conclusion  [Amend. 1 38.3
Bz T 75 5580 B fib o Rechargeahle Lithium Cell. /
Comment
& 1o xR / R G A
; 215600
C nor
,22::,9955 Post Code
B I/ | ‘W" R ,&ﬁ%
Approver: . Checker: Compller
R4

Title:

B TFEIf (Vice chief engineer)
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5| BRUARLH | BRERSIALRS e | eaea] &a
Name of Test Standard requirement or The - o
No. Hame Claiaa Nifher ot SERasd Test Result | Conclusion | Remark
%gm CRTfa G T Eim g T we iR
M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L3 1
1 %}Eﬁﬂ WRT. 1 Stg Appendix 1 B b
Altitude UN Manual of Tests and Criteria R
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
%ﬁlﬂ CEFaG Tz g WAy
3 FH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WL 2
2 AR AT 2 See Appendix 2 H f
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 A.mend l Sectmn
38 3 Test T.2
%;?} (if%%ﬁ%}mjﬁ&‘l&ﬁﬂ%ﬁﬂw
= ) S1/SG/AC. 10/11/Rev. 6 Anend.1 38.3 | GLHf#% 3
3 : EPEZ#J BT, 3 See Appendix 3 B /
Vibration UN Mamual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 'Amend. 1 Section
38.3 Test T.3 =
BAEE GOTfEkR R YemeE s imes
y HEFHM) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | GLiftzk 4
4 T WHT.4 See Appendix 4 Ay i
Shock UN-Manual of Tests and Criteria : e Passed
S{'/SG/AC 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.4
L g‘“@ (%?ﬁﬁﬁﬁ@:&ﬁ&‘]ﬁﬂﬁ AR
5 ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L% 5
5 i BT 5 See Appendix 5 G /
External short IuN Manual of Tests and Criteris Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section G
38.3.Test 1.5 L
%ﬁ‘ﬂ (R FEREYEAECE S5 L5
FME) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | PR 6
6 it BHRT.6 : See Appendix 6 Hr /
Impact UN Manual®of Tests and Criteria i Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Sectlon
38.3 Test T.6
ﬁAﬁ (%Tf"ﬁ“ﬁ%ﬁ;ﬁmﬁm-ﬁ ﬁﬁﬁh
Ff#) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLj#3 7
7 gﬁ%ﬂm% HHT. 8 : See Appendix 7 B /
Forced discharge |yy Manual of Tests and Criteria -
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
o | wFEE
P b 7 o BRI B 1 22°C-25°C ; AR BEIR AT /%
Test Environment Ambient temperature:22°C-25°C ;Ambient humidity:/%
Condition
S EL |
Test Item
peppha e .
Subcontracted Test SaxnE | L& / R v
Condition Subcontracted | Name Post Code
Laboratory Mo bt / w5 y
Address Tel
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A% : WATE L H | s
No. Name of Test Items | Altitude simulation
. s a2 i
Mo | HaRA REH Before R At g gif k| #1405 | St
%5 Sample Status RE |FBRWE| RE | FHBEE | MassLoss| Residual |FE
Sample Mass ocv Mass ocv OoCcv Other
No. /g A% /g AY /% % Event
001 | yorn®ht | 63.7518 | 4.18 | 63.7520 | 4.18 0.00 | 100.00 | o
002 | oo hE | 63.6653 | 4.18 | 63.6648 | 4.18 0.00 | 100.00 | o
003 | jeyerc®l | 63.7453 | 4187 | 68u7470 | 4.18 0.00 | 100.00 | O
004 | yeroreih® | 63.6947 |  4.18 | 63.6936 | 4.18 0.00 | 100.00 | O
005 | jepccm®h® | 63.9813 | 418 | 63.9816 | 4.18 0.00 | 100.00 | ©
N : 7
006 | ererorrr® | 63.56380fF 418 63,6680 |, 18 0.00 | 100.00 [ ©
007 | psereruirtt o 47636610 | 418 | 63.6600 | 418 f».0.00 | 100.00 | ©
008 | specrre®®b ) 63.6144 | 418 | 63.6149 | 418 | 0.00 | 100.00 | O
009 | g Al 63,7357 | M 18%0a) b3 dakde .48 0.00 | 100.00 | ©
010 | oioih® 1 63.8782 | 4.18 | 63.8785 | 4.18 0.00 | 100.00 | ©
J_F 2;: EThjs spalceeftixi)tlear;iionally
&iE: L-R V-IRA DMK R-A F-RK 0-LRk. LRA. LMK LHEE. LK,

Note: [-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 ) WRTE 24| AR

No. Name of Test Items Thermal test

#E | HERE A ol BB A g k| MawE Rt
%5 Sample Status FE | FRLE RE FF##, JE | Mass Loss| Residual 1% 3

Sample Mass ocv Mass ocv OCV |Other
No. /g A /g A% 1% % Event
001 | joecedrs o | 63.7520 | 418 | 63.7525 | 4.12 0.00 98.56 | o
002 | oppen®t | 63.6648 | 418 | 63.6650 | 4.12 0. 00 98.56 | o
003 | oeirr®R | 63.7470 | 4180 | 687470 |  4.12 0. 00 98.56 | o
004 | jopiirsAn o | 63.6936 | 418 | 63.6940 | 4.12 0. 00 98.56 | ©O
005 | jersusfh | e3.9816 | 418 | 63.9812 | 4.12 0. 00 98.56 | o
006 | s |6y caaontt 418 | 63,6630 [, 12 0.00 | 98.56 | o
007 | ,eciCicrs®Zil  |763.6609 [ 418 | 63.6613 | 412 [8,0.00 98.56 | o
008 | ,eliCEeme 636149 | 418 |63.6164| 412 | 0.00 | 9856 | o
009 | oeend W6y 735y | 4187 637368 4d2z | 000 | 985 | o
010 | peoocicielfin 163.8785 | 418 | 63.8782 |  4.12.d. 0.00 98.56 | o

J\—Fﬁ F This spalce%ftilijtlc;liionally

&iE: Ll V-RA D4R R-aRE F-RX -k, LAR. LMKk, RHE. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B3 ; wRME A | s
No. Name of Test Items Vibration
=)= Y2 Y=
Pr g S B kA IXEE A Before BRI /G After 2 S LA L SN AE:Y)
% Sample Status RE FhaE| RE FF %4, /& | Mass Loss | Residual EIp -3
Sample Mass ocv Mass oCcvV OoCv | Other
No. g A% /g v /% /% Event
1ICYCFES 7 ;
001 | ycromdse® o |63.7525| 412 | 63.7540 | 4.12 0.00 | 100.00 | o
1CYCHEAETE
002 | opecremdst o |63.6650| 4.12 | 63.6638 | 4.12 0.00 | 100.00 | o
003 | ecerdsh o 637470 412 4| 63.7484 | 412 0.00 | 100.00 | o
004 | eaueih o |63.6040| 412 | 6376919 | 4.12 0.00 | 100.00 | o
005 | et oo |63.9812| 412 | 63.9811 | 4.12 0.00 | 100.00 | o
006 | o oCiCRERR | 63. 5630aEal0 S HEOGERNE R, 12 0.00 | 100.00 | o©
007 | ppemcporth | |63.6613| 412 | 63.6616 | 4.12 0.00 | 100.00 | o
008 | poscemasim s 163.6154 | 412 | 63.6144 | 412 0.00 | 100.00 | o
009 | ,lccueRE o f63.7358 | 412 6. 7Y 412 0.00 | 100.00 | o
010 | jecveu®nd  les.s7sz| 412 | 63.8783 | 412 .1 0.00 | 100.00 | o
y‘ FE‘E EThiS space intentionally

Hix: LR V-IRA D-MR4k R-skE F-RK -k, RRA. LMK, AR LEX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 HenioR B 4 it
No. 1 Name of Test Items Shnel
B Bk KI AT Before RIS After FeRL SFIJ#:FQE. 3
%5 Sample Status FE | FRLE| AT FF#4W,JE | Mass Loss | Residual | A&
Sample Mass ocv Mass oCVv OCV | Other
No. /g N /g N 1% 1% Event
001 | joenre®®® | 63.7540 | 412 | 63.7549 | 4.12 0.00 | 100.00 | o
002 | oyt porss oomrged | 63.6638 | 4.12 | 63.6652 | 4.12 0.00 | 100.00 | o
003 | jqersnim | 637484 | 412/ [ 687474 | 412 0.00 | 100.00 | o
004 | opicEsR | 63.6919| 412 | 63.6941 | 4.12 0.00 | 100.00 | o
005 | ot | 63.9811| 412 | 63.9816 | 4.12 0.00 | 100.00 | o
006 | sscveronss speeeed | 63BOEERSEZ | 63. oI i 0.00 | 100.00 | o
007 | porr®hs A 636616 | 412 | 63.6615 | 4.12 0:00 | 100.00 | o
008 | pscremonns sy | 63.6144 | 412 | 63.6164 | 4.12 0.00 | 100.00 | o
A SEA TR Y & R T N 100.00 | o
010 | jeeeicmifil ol 638783 | 412 | 638801 | 4 140 0r00 99.76 | o
oo s spalceoftinbtif:l;kiunally
&k LR V-RA DRk R-BEL F-RK 0-Lk. LRA. LM LR, ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Sl : KR B 2 A SN
No. Name of Test Items External short circuit
¥ 2 = e
55 B SR A Mﬁgfﬁﬁmm% KA
Sample No. Sample Status o emﬁc Fpere Other Event

1ICYCEE S 7 |

a0l 1CYC Fully charged 128.6 0
1CYCHE A 7 Y

002 1CYC Fully charged 128. 2 0
ICYCHEA= 7

- 1CYC Fully charged 128. 1 0
1CYC5E 475 N

0ea 1CYC Fully charged 131 9 0
ICYCSE&TRH, e

05 1CYC Fully charged 127.0 0
25CYCSE S 7

o 25CYC Fully charged 129. 4 0
25CYCSEA TR, _

oot 25CYC Fully charged! 130.6 0
25CYCCaTar,

008 25CYC Fuldy charged 118.6 0
25CYCm T i

B 25CYC Fully charged 119.1 0

010 L S 125. 4 &

25CYC Fully charged

UF‘E’.E{ This space intentionally left

blank

&ii: D-MRAk R-ZRE F-RK 0-Rfh. RALK. BaE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 A MR B L AR fii
No. . Name of Test Items [mpact
JrE o HR DR SHEE V0L ¥ -3
Sample No. Sample Status Max. Extern/a%:Temperature Other Event
_—
011 1cylcCY5C0%5086£ai ty 21.4 o
012 1CY1cCY500%5O£f§1 ty 21.1 0
ey
Al 1CchC¥5C0%SOC%£afi ty 20.9 -
014 lCYICCYSCO%S Og)a?fity . s ©
015 1CY1(§:Y5C09? O(i?:fi ty 20.8 o
016 J501C. B Capaeity 21.3 0
Bl 25(:23{50C Ys%%ﬁ U(r:%a?fi’ty" : ' 20.9 0
vk sl gﬁiw - 20.8 c
019 25 W Comcr 20.9 0
020 25CYC 50%%F &t 20,9 0

25CYC 50% Capacity

D d= This space intentionally left

blank

&iE: D-FRK PR K 0-RfRk. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 AR A B 4 AR s F T
No. Name of Test Items Forced discharge
#vﬁ!% % #&’Hﬁ 7!\} _}j:_ ’F@J 3}1 g
Sample No. Sample Status Other Event

021 1CYC IFCflCEE %ifg(cf.arged 0

022 1cYe lFCqucljjﬁ%i?c?arged 0

023 168G IFCLﬁ%j?ﬁﬁ;i?cr}?arged 0

024 1CYC lglflij?%iﬁsic?arged 0

025 1cYC gjlﬁcljjnlfiﬁskc?arged - 0

026 . lj?%iffc?arged 0

021 1cYC 1Fclj{lC 1?%3:;%&%1 . B L .

028 1CYC 1}?(:1(:55 %iﬁsifarged 0 2

029 1@'&:-%%%?%?5::?&%(1 | o

030 1cYc ﬁ%%%i?c?arged . 0.

031 25000 SF%CI%%:i?cfarged 48

032 25CY(225F?11Y1€1?§:11§:?31'R& 0

033 25CY(:2 Sgiclj.jﬁ%iﬁfcf‘arged ' 0

034 25CYC25F§JY1C15;E%:§§Cfarged 0

035 250Y025FCuY1C1%%i]§:farged 0

036 25CYC25FCUY1(:1%%iJ§:faIged ; 0

037 25CYC25§uY1C1%€Ei}chE'arged Y

038 25(:Yc25FCuY1C§%iﬁ§clfarged 0

039 250YC25FCqui?f%iE§cfarged 0

040 250\102551}1.(:1?%1}52?&@ 0

&ix: D-MRAK F-ARK 0-RMRK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

e 4
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